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Any use for advertising purposes must be granted in writing. This technical report may only be quoted in full. This report is the result of a single examination of the object in question and is not generally 
applicable evaluation of the quality of other products in regular production. For further details, please see testing and certification regulation, chapter A-3.4. 

Unless otherwise agreed upon, Pass or Fail conformity statements are given based on the measured values by comparison with the provided customer requirements without any considerations of 
measurement uncertainties. The decision rule “Binary statement for simple acceptance” according to ILAC-G8:09/2019 is applied, so the risk of false accept (Pass) as well as false reject (Fail) can be up to 
50%. The expanded measurement uncertainties of the tested parameters are less than 1/3 of the provided customer requirements. Exemptions are marked (#). 

Tests marked (󠆿¹) are out of DIN EN ISO/IEC 17025 accreditation scope. Tests marked (²) were subcontracted to a qualified partner laboratory. 

The submitted samples are not drawn by the laboratory. 

The testing of mixed samples is carried out by the customer’s request and may imply a deviation from the testing standard. If the test result of the mixed sample is below the limit, the test result of the 
individual samples may exceed the limit. In this case, testing of the individual samples is recommended. 

The stated reporting limits are verified by statistically determined limits of quantification (LOQ). 
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Applicant : OSIKO GmbH 

Fuggerstr. 30 
84561 Mehring 

Test Sample : Received on 08.04.2024, no defects 

No. of Samples : 1 

StoriX ID : 803465-1 

Test Period : From 09.04.2024 to 18.04.2024 

Sample Description : Geldbörse (Kartenhalter) ~ wallet (chart holder) 

Style No. : 1200-HR BRAUN 

Requirement : TÜV SÜD Apparel and accessories, Footwear, Home textiles 
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Sample Description 

 

Geldbörse 2 
1200-HR BRAUN 
Kartenhalter ~ chart holder / 10 Karten ~ 10 cards 

 

Mat. No. Material Name Material Color Remark/ skin 

contact (Y/N) 

B Kartenhalter – card wallet - -  

B1 Hauptmaterial ~ main material Leder ~ leather Braun ~ brown Y 

B2 Futter ~ lining* Textil ~ textile Schwarz ~ black *keine Prüfung ~ 
no test 

B3 Karten Fächer ~ card pocket* Metall ~ metal Schwarz ~ black 

B4 Druckknopf ~ snap button* Metall ~ metal Bronze ~ bronze 

B5 Reißverschluß ~ zipper* Metall, Plastik, 

Textil ~ metal, 

plastic, textile 

Braun, golden ~ 

brown, golden 
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Results Conclusion  

 

Test No. Test Composite 

sampling 

(Mat. No.) 

Conclusion Remark 

1.  Chromium VI  B1 Pass  

 

 

Tests Results 

 

 CHROMIUM VI: 

Test Standard: DIN EN ISO 17075-2:2017-05, quantification by In-line-dialysis-IC-PCR-UV/Vis 

 Analyte Results (mg/kg) Specification 

  Mat. no. B1   

 Chromium VI < 3  < 3 mg/kg 

 Recovery rate 117%   

 Conclusion Pass   

  Reporting Limit: 3 mg/kg 

 

 

-- END OF THE TEST REPORT -- 

 


